INSTALLATION INSTRUCTIONS

B

BO0OY ARMOR

OVERLAND RACK ACCESSORY MOUNT
PART #TC-6126

PARTS LIST:
FHMELFR TC-6126 Part List (Please refer to TC-6125
installation instructions for installation method) Qty
Upper Accessory Bracket 2 1
L Accessory Mounting Bracket 1 2
Lower Accessory Bracket 3 1
D8 L Bracket Spacer 4
M8 Nylock Nut 12
M8 35 Hex Bolt 4
M8 25 Button Head Allen Bolt 8
M6 45 Hex Bolt 2
D8 (8x16x1. 6mm) Flat Washer 24
D6 (6x12x1. 6mm) Flat Washer 2
S=5 Wrench

BOoOJY4YY BODYARMOR4X4.COM
X :
ARMOR S CALLUS: 212080720




